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SIZE HEAT Noj Tio of | ™5, e . _ Teasile | Yield | Elonga] Bend REMARKS ,
(in INCH) MT JCysilmMm|Pls|{aulNn|lc|v|M Nb | Strength | Point | -tion | Tegt
PSI % [(1809)
c ww.:no C24040D| 14 60.956 12 | 0.12[70.14[ 1.04[0.025| 0.013| 0.24] 0.06] 0.06 0.020) 0.01] Tr| 72.954] 53.519] 26.1| coop .%mewu«rz\,zwﬁa:
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C 10*20 C24030D| 28 121.912( 12 -| 0.12{ 0.15{ 1.06/0. 0.07) 0.08/0.022{ 0.0 Tr| 73.099| 53.519 25.4| coop 1867 CHANGHEUNGDONG POHANG
: 40 ft . « . CITY KYEONGSANGBUXDO KOREA
¢ 1020 C24020D 28 | 121912 12 -| 0.12] 0.1 ~G$ 0.06| 0.06}0.021) 0.00" Tr| 73.096| 53.519|"25.0] cooo
c wwwno C24010D( 28 121.9124 12 [ 0.11f0.15] 0.99]0. [0.06] 0.0770.021) 0.0 Tr| 75.275| 58 0|".25.4] ‘coop P
ww.nmo C24000D| 28 218121 12 | 0.12/-0.16] 1.02]0. <25} 0.06} 0.06]0.020f 0.01}" Tr|* 74.260 °54.099]" 24.7]* Googf ~ -
wwwg_ C299D| 28 | 121912 iz -| 0.12( 0.15] 1.08]0.0210.012 084" 0,06 0:08{0.08) 001 1" 73,970 N:i ne * _
wwwno 28 121.912) 12 - 0.110.17| 1.0} 025}0.017} 0.37 ,o.Sf 0.07)0.0191 0.01} " Tr| 73.244] 54.825|'26.2] ‘coop-} &
c ww.:uo 28 120.912) 12 | 0.10] 0.18] 1.010.02500.o18] o.,wm* 0.07 0.070.019| 0.01 Tr| 72.954| s 504" 26.4| GoOD"
C 10*20 C23960D| 28 121.912] 12 | 0.10| 0.15 1.05]0.027 0.0121 0.26 0.06 0.08/0.020{ 0.01f Tr| 74.695| 55.260] 24.7 GOOD
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c wwwno C23950D| 28 121.912f 12 [ 0.10] 0.17| 1.05(0.026(0.014| 0.22] 0.07| 0.06] 0.021 0.01] Tr| 74.405{ 54.244| 25.6| coop o
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We hereby certify that the material herein has been made ) oo B
and tested in accordance with the above specification and “ §
. also with the requirement called for the above order.
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